_ZxrFOSNm
il
G130/ i

MH-850E

Ie="1"J X1
PARTS LIST

AP RIS

MAMETORA AGRIC MACHINERY CO., LTD.




SEXIEELT

(1)

MmEXDBAIR. KEORNEFS - 72— FHS - b - &
BREVTHECRET,

FXEROBERIZZF T A,

FRIE &M I3 ¥ T OMIE &M A BFERRVE T,

HRE I E DM AR L 3 & HERIKT - 78
RADKRRIZED 9,
RERIIEREXSREIL F3TOT REICEE R E T,
WREEFEFICLY EPBIRTES, T a4 H0 T
DTHRIEFT LELAD LEE T,

* NOTICE (Request for Customers)

(1)

(2)

(3)

(4)

(5)

In placing an order for parts, be sure to specify the index
number in this list, name of items and the number of parts.

Return of ordered goods cannot be accepted.

Be sure to use the standard parts listed herein as repair
parts.

Use of other marketed or similar goods often causes a
deterioration of performance and an earlier damage.

Since orders for parts rush in during the demand season,
earlier order are recommended.

As in some cases iorms and dimensions may be different
owing to remodelling or modifications, order parts upon
noting the model number.



: =] R
CONTENTS
=
SHASSIS P " .
g SECTION NAME PAGE
LFoR3yvay =2
A. TRANSMISSION CASE GROUP D 0UBIE 000 e R 1
NIVRIyvay *
B. TRANSMISSION GEAR GROUP ........................................... 5
A4S -2 &
C. SWING CASE GROUP .................................................. 9
O—-%Y— Iy
D. ROTARY MISSION GROUP ............................................. 11
O—% Y= Hhi— '
E. ROTARY COVOR GROUP............, .............................. ve..1b
O—4—
F. ROTOR GROUP ...................................................... 23
NyFNeaho— BE
G. HANDLE & CONTROL GROUP............... BOOAILE B0 LEGRaO oA E0aaaaB8s 25
TIUTeNIE Hs—eFug
H ENGINE & BELT COVER TENSION GROUP. .ot e e 29
ayy V-
I. OIL CYLINDER GROUP ............................................... 35
ERBAR
Joo WHEEL GROUP......oet e e 37
ﬁ'ﬁnn'lggﬂﬁ{
K. ACCESSORY PARTS & TOOL GROUP.....v'''seeesessees e 39
ooy
ENGINE
YV Fays LRFu
T. CYLINDER BLOCK SYSTEM....veuvunnnniieeeneeesaaeee e 42
YUY Ay R URFL
2. CYLINDER HEAD SYSTEM.......uuuunneeeeeenennooeee 44
IV TN VRFL
3. CRANKSHAFT SYSTEM......''eriiin e eieee e 46
ST e AL YT N T4
4. VALVE & CAMSHAFT SYSTEM....evuurnieeseeinineseesoiee 47
EX Mo a5, 08 ayk o254
5. PISTON & CONNECTING ROD SYSTEMu..u'''eeeneeeeeseioee e 48
IO —=X H— 5L
6. CRANKCASE COVER SYSTEM. . ....'t'eeuuin e eeeneae e 50
NFVr—F4 08 o254
7. LUBRICATING SYSTEM...'vuttietenie et eeeee e 52
TIARg = =S FRy b VRFL
8. FLYWHEEL MAGNET R Y 1 1 54
vy hei= URF4
9. FAN COVER SYSTEM..\uuuiiettiiae ettt ee e e 56
ek 254
10, GOVERNOR SYSTEM. . \.'ueenenenetiie e eieee e eeee oo 57
FrTLy— TXF4
11, CABURETOR SYSTEM ..\'uiieieiiiiiitinieeeeeeee 59
7 ZV—3 URF4
12, AIR CLEANER SYSTEM. ..t te s et e e 61
%77 VAT L
13, MUFFLER SYSTEM. .ttt i ettt e e 63
VYIMI Ry—% 2254
T4, RECOIL STARTER SYSTEM......uuueuneironeenesaes e 64
aTl FrL URAFL
18, FUEL TANK SYSTEM. ...t 66
U= gy p
165 TOOLSET . ciafetaieie v ole ol omm sleiate ol s ahols saisfiiars srorsalosdibe e o o e 68
HRry b Fy b
L ¢ N 9 8 69



A P X3iviay ¥—2 BE
TRANSMISSION CASE GROUP

17




+

A PSR 3vsar —X R
= TRANSMISSION CASE GROUP

REES a - ﬁ;ﬁ 5 B o £ o ¥ = 5] E
NO. CODE%NO, i PARTS NAME 0'TY REMARKS
N wY g
A-01 G20 0002 000 TRAN MIS SION ASS'Y 1
1 G20 0111 000 CASE transmission (R) 1
N -y./a./ 7_X(L)
2 G20 0112 000 CASE, transmission (L) 1
TR Ny F
3 M13 0120 000 PACKING, case 1
22 kv
4 M60 0116 000 PLUG 0il inlet 1
Afaay S,xy
5 M0O7 0118 000 PACKING, drain 1
RV b
6 9BT 0800 803 BOLT M8x8¢ 1
TTxRn b
7 9BH 0601 407 7T BOLT, M6x14 ¢ 14
SRS
8 9SW 0600 000 WASHER, spring $6 14
FACAN
9 ONT 0600 000 NUT, M6 14
AN 25 4F U2
10 S90 113 000 SUPPORT side clutch shaft 2
AN 25 9F V2 RNyFv
11 | M70 0219 000 PACKING, side clutch shaft 2
’ onp
12 9NT 0800 003 NUT M8 6
SRS
13 9SW 0800 003 WASHER, spring 84 6
F v b
14 9NT 1000 003 NUT M10 8
S A
15 9SW 1000 003 WASHER, spring 104 8
eI Ny F
16 M70 0116 000 PACKING, axle 2
VeV KR
17 G 200116001 BOSS, axle 2
FAP
18 9NT 1000 010 NUT M10 P=1.25 4
SRS
19 9SW 1000 000 WASHER, spring 10¢ 4
YIZE— mybaEy S,Fy
20 MO7 0313 000 PACKING, shifter rod 4
vIZ7R&—~- Z73-2(L. R)
21 G20 0312 000 FORK (L.R), shifter 1
YIE - Tua-2(23H)
22 G20 0313 000 FORK, shifter 1
Y74~ my,bF(L. R)
23 | G20 0314 000 ROD, shifter 1
[ 7R - my b (2.3H)
24 G20 0315 000 ROD, shifter 1
T
25 9ST 0302 000 PIN, split 3¢x20 1
VIZE= By b FUoR
26 MO07 0314 000 SPRING, tightening shifter 2




A FS3X3iviar -2 BE
TRANSMISSION CASE GROUP




+

A FSvxiyrar y—X Mk
= TRANSMISSION CASE GROUP

REES %— F &5 i & £ ¥ ¥ B i E

NO. “€0DE NO.~ PARTS NAME 0'TY REMARKS
2F =N K-

27 9SB 0800 000 BALL, steel 84 2
VIR~ T -A

28 G20 0311 000 ARM, shifter 1
A=

29 90R 1200 001 "O" RING P12 1
Fzry U= JgA b

30 115 0911 000 JOINT, change lever 1
2,7 JFwh

31 9NL 0611 003 NUT, lock M6 2
ANETUTIE A XV

32 9BT 0601 073 SCREW 1
AN 7250F 7x-7

33 115 0218 000 FORK, side clutch 2
729 wF T3x—=7 YpT7h

34 115 0219 000 SHAFT, clutch fork 2
RS) s vy

35 9SP 0402 505 PIN, spring 46x25 2
FA N V-2

36 90S 1218 5000 SEAL, oil 2 |VC-12185
E Jv7

37 9RE 1000 005 "E" RING E10 2

38 M13 0231 000 JOINT, clutch (lower) 2
)

39 9ST 0151 503 PIN, split 1.54x15 6
YRR Y >~

40 M08 1016 000 PIN, clevis 4
VAN 2545 myb

41 M13 1011 000 ROD, side clutch 2
T HE

42 M69 0214 000 WASHER, plain 2
729 vwF Ya4¥h vz R

43 M16 1012 000 JOINT, clutch (upper) R 1
Dvy7 F oy b

44 9NS 10000 053 | NUT, 1lock M10 1
727 wF Ya1rb YeTh

45 M13 1012 000 SHAFT, clutch joint 1
27 wF VaArh vz L

46 M16 1014 000 JOINT, clutch (upper) L 1




B FSrRiviary ¥4— B
= TRANSMISSION GEAR GROUP




b &

B.

+

P X3ivsay ¥v— BE

TRANSMISSION GEAR GROUP

RHES J - F&E i &R £ b5 E N i =

NO . COBE NO. PARTS NAME 0'TY REMARKS

VoV
B-1 G20 0211 000 SHAFT, main 1

2 G20 0212 000 GEAR, change (L.R) 1
a7 F¥(23#)

3 G20 0213 000 GEAR, main shaft 1
RARF w7 NV

4 9RR 4700 005 RING, snap 2 SRR-47
K- X7y

5 9BB 6204 000 BEARING, ball #6204 2 Bb-6204
FAN ¥—-n

6 90S 2047 702 SEAL, oil 2 SC-20477
FIVE T (A)

7 M07 0214 000 SHAFT (A), with screw 2
27 ¥¥x

8 G20 0214 000 GEAR, second shaft 1 B-10+
Sys E

9 G20 0215 000 GEAR, back 1 B-10+4f
% Teva(A)

10 M07 0216 000 BUSH (A) 4
R, oV Ee

11 M23 0258 001 WASHER, back shaft 4
AUVE v eThav S, (4h)

12 MO07 0234 002 PACKING, shaft with screw (out) 4
vZE— mybav A,

13 M0O7 0313 001 PACKING, shifter rod 4
23 4y .

14 9SW 1000 000 WASHER, spring 104 4
F o b ‘

15 | ONT 1000 010 | NUT MO P1.25 4
A b

16 9BH 1008 073 BOLT, 7T M10x80¢ P1.25 1
&

17 M99 0214 000 WASHER 2
Frvs ¥y

18 G20 0216 000 GEAR, reduction 1 B-204t
A7 - TeTh

19 M13 0214 000 SHAFT, collar 1
<& 7//:.(B)

20 M0O7 0220 000 BUSH (B) 1
BEe(A)

21 M67 0219 000 WASHER (A) 2
BT = veTh RNy (V)

22 MO07 0237 000 PACKING, collar shaft (out) 2
NT = eZbav Aukr(TF)

23 M0O7 0238 000 PACKING, collar shaft (in) 2
N3 G

24 9SW 1000 000 WASHER, spring 104 1
F v b

25 9NH 1000 073 NUT, M10 P1.25 1
AN 77 4F v 7 b

26 M13 0215 000 SHAFT, side clutch 1
RF S Vs

27 9RS 2500 005 RING, snap 2 S-25




|

B b2 X3Ivwsay ¥+— MR
TRANSMISSION GEAR GROUP




A

B.

*

PSrxivar ¥v— B

TRANSMISSION GEAR GROUP

RHLES a4 KBS - ) % 77 B 8 ] z
NO. CODE NO. PARTS NAME 0'TY REMARKS
77 0F FX
28 M13 0217 000 GEAR, clutch 1
725 oF Y=y
29 M13 0218 000 PINION, clutch 2
AN 27 F V7 h B
30 M13 0216 000 WASHER, side clutch shaft 2
AN 27 4F XK
31 M13 0219 000 SPRING, side clutch 2
RF S V7
32 ORR 4700 005 RING, snap 2 SRR-47
K-n XFYyrs
33 9BB 6204 000 BEARING, ball 2 Bb-6204
D VN N
34 9SC 4700 005 CAP, seal 476x5 2 0S-SC-47
PR 4
35 G20 0217 000 SHAFT, axle (L) 1
PRV
36 G20 0218 000 SHAFT, axle (R) 1
“/—y“/ﬁﬂ F¥
37 M13 0220 000 GEAR, axle shaft 2
T =
38 G20 0221 000 COLLAR (L) 2
Vi iZAY
39 G20 0222 000 COLLAR 2
AF oS YT
40 9RR 6200 015 RING, snap R-62 2
. K- XFTYrs
41 9BB 6007 000 BEARING, ball 4
AN -
42 90S 3562 1204 SEAL, oil TC-356212 2

8-

— |



C ALY r—Z BiE
=  SWING CASE GROUP




C.

ALY r—X Bk
SWING CASE GROUP

=

BpES | 1 - FES ® & & % B = 1 E
NO. CODE NO. PARTS NAME 0'TY REMARKS
2T F -
c-1 G20 0114 001 CASE (R), swing 1
AT =R
2 G20 0115 001 CASE (L), swing 1
RA T T H
3 G20 0117 000 LID, swing
AF w7 W7
4 9RS 3400 005 RING, snap 2
A7l oy b
5 G20 0219 000 SPROCKET 12T 2
HE &
6 S$29 0425 010 WASHER 2
SRy E Fub
7 9BK 0801 653 BOLT, with washer spring M8x16¢ 2
PR
8 G20 0220 000 SHAFT, axle 2
b VAV AR
9 G20 0232 000 SPROCKET 13T 2
0~ Fz-¥
10 9RC 0500 361 CHAIN, roller RS50# 36L 2
RF oS Y7
11 9RR 5200 015 RING, snap R52 2
7T w¥
12 G20 0225 000 WASHER 51.5 2
Vly“/-\rr
13 G20 0224 000 WASHER 2
K= XFYrg
14 9BB 6205 002 BEARING, ball #6205-2RS 2
BT =
15 G20 0223 000 COLLAR 2
K-rn Ty
16 9BB 6007 002 BEARING, ball #6007-2RS 2
v-r FYT AT -
17 M07 0232 000 COLLAR, setting seal 2
AR
18 G20 0226 000 WASHER 61.5 2
2F oS Y7
19 9RR 6200 015 RING, snap R62 4
2L F =R TX
20 S90 0222 001 LID, swing case 2
F PR Y
21 9CR 0601 003 @ SCREW M6x10¢ 12
SIS
22 9SW 0600 003 WASHER, spring 69 12
TNAR =y T
23 9GN 0600 000 NIPPLE, grease 2
Ty -7
24 G20 0422 000 FORK 1
RA S T -A Yy
25 G20 0423 000 SUPPORT, swing case 1
AP
26 9BT 1002 203 BOLT M10x22 ¢ 4
oSG EE
27 9SW 1000 003 WASHER, spring 10¢ 4

-10-



D.

A—-%Yy— 3vsay B

ROTARY MISSION GROUP

-11-




m—»

D n—-#1y— Iv>ar BE
« ROTARY MISSION GROUP

v

HES| 2 - KES ‘B & & 5 ® # =
NO. CODE NO. PARTS NAME 0'TY REMARKS
g—-2l) - I,vg¥ TV
b- 0 G20 0005 000 ROTARY MISSION ASS'Y 1
R D
1 S80 0113 000 CASE, rotary 1
m-gY) - =R
2 S80 0114 000 CASE, rotary (R) 1
=R Ny xr
3 S67 0216 000 PACKING, case 1
F LU R
4 M60 0116 000 PLUG, oil 1
SN may Ny F
5 MO7 0118 000 PACKING, drain 1
R b
6 9BT 0801 003 BOLT M8x1G¢ 1
- Kb
r'k; 9BT 0601 400 BOLT M6x14 ¢ 16
AR ESE
8 9SW 0600 000 WASHER, spring $6 17
F o b
9 | ONT 0600 000 | NUT M6 17
R b
10 9BT 0801 600 BOLT M8x16¢ 6 MBT-0816
SNRES .
11 9SW 0800 000 WASHER, spring $8 6 MSW-0800
F o b
12 9NT 0800 000 NUT M8 6 MHT-0800
n—-2Y - Ya¥7s
13 G20 0231 000 MAIN SHAFT, rotary 1
RF 7 N7
14 9RR 4700 005 RING, snap R-47 2 SRR-47
K- XTNro
15 9BB 6005 000 BEARING, ball #6005 1 Bb-6005
K- 7Yz
16 9BB 6204 000 BEARING, ball #6204 1 Bb-6204
'r‘;‘ AA N v=Iv
L/ 90S 2547 702 SEAL, oil 1 SC-25477
= Jv :“\"-\-;.yja
18 9SC 4700 500 CAP, seal 1 0S-5C-47
I R
19 S80 0221 000 SHAFT, rotor (A) 14T 1
n-&2-v2 Hh7-
20 S80 0222 000 COLLAR, rotor shaft 1
RF S VT
9RR 6200 005 RING, snap R-62 2 SRR-62
K- _XTYNT
9BB 6206 000 BEARING, ball 2
i uted QLFY-
90S 3062 1415 SEAL, o1l 1 20621314
Yo F o
9SC 6200 500 CAP, seal 1 SC-62
D";" 7'::"7
: 9RC 0500 521 CHAIN, roller 5/8"x52 1 RC-5052
\ Fooo— N SR
\ 26 $80 0223 000 SPRING, chain tightner 1

~12-~




o

W]

D.

n—%Y— Iviar HE

ROTARY MISSION GROUP

-13-




-

-,
A v »

1

n—2Y— 3var B

ROTARY MISSION GROUP

BHES 3.~ F &S B &R & ] ¥ B 3 3
NO . ¢cHDE NO PARTS NAME 0'TY REMARKS
Yy
D-27 9ST 0301 503 PIN, split $3x15 1 |STP-3015
B = vaUIUs
28 S80 0516 000 SUPPORT, rotary main shaft 1
2F s Vs
29 9RR 4200 005 RING, snap 1 |SRR-47
K= XTYrs
30 9BB 6205 004 2.| BEARING, ball 1 |Bb-6005-2RS
IV b
31 9BT 0802 003 BOLT M8x20 ¢ 2
SRS
32 9SW 0800 003 WASHER, spring $8 6 |MSW-0800
+ » b
33 9NT 0800 003 NUT M8 2 |MNT-0800
YeZ b HRA- A4 F
34 G20 0527 001 PIPE, shaft cover 1
Ny — T S =1} -~
35 G20 0813 000 PULLEY, hammer 1
;\:._.
36 9KY 0704 000 KEY, 7"x40¢ i
s =) = AVT S
37 M08 0830 000 WASHER, pulley fitting 1 |M8-830
Kb
38 9BT 0801 603 BOLT, M8x16¢ 1 [MBT-0816
-14-

3 _G_'S'—E:. i.;%

r




E A—=%1Y— Hhsi— B&
= ROTARY COVER GROUP




|

E.

o—%Y— #/:5— KR

ROTARY COVER GROUP

£ :
RHEES a - rFES i A =4 w ¥ 1% E
NO. CODE NO. PARTS NAME 0'TY REMARKS
=) - Hoi-
E- 1 G20 0511 000 COVER, rotary 1
2 =A%) - =2Ih-—-
2 G20 0512 000 FRONT COVER, rotary 1
Fin 1N
3 9BH 0804 573 BOLT 7T M8x45¢ 6
r=-x M)Vsr H5 -
4 S80 0515 000 COLLAR, case fitting 6
F v b
5 9NT 0800 003 NUT 6
F Ukl v
6 S80 0520 000 SHIM, adjust (A)
N
7 9BT 1203 503 BOLT M12x35 ¢ 3
AN b
8 9BT 1204 003 BOLT M12x40 ¢ 1
> 5 b
9 9NT 1200 003 NUT M12 4
NRES
10 9SW 1200 003 WASHER, spring 124 4
PR V=VA
11 G20 0513 000 RUBBER 1
AVvITLH FYT
12 G20 0525 000 PLATE, rubber setting 1
R
13 9BT 0801 803 BOLT M8x18¢ 10
F» b
14 9NT 0800 003 NUT M8 10
NS
15 9SW 0800 003 WASHER, spring 8¢ 10
FALL = MYy
16 | G20 0535 000 | FITTING,divider A (L) 1
Ak
17 9BT 1002 503 BOLT M10x25¢ 6
R b
18 9BT 1002 003 BOLT M10x20¢ 4
+ » b
19 ONT 1000 003 NUT M10 4
By Fwb
20 9NL 1000 003 NUT, lock M10 2
A EE
21 9SW 1000 003 WASHER, spring 109 8
FAL L= N Y vy
22 G20 0536 000 FITTING, A (R) 1
T = A
23 G20 0516 001 ARM 1
TR L - YV
24 G20 0537 000 FITTNG, B (L) 1
FALL - MYy
25 G20 0538 000 FITTING, B (R) 1
B &
26 G20 0519 000 WASHER 2
Kb
27 9BT 1204 503 BOLT M12x45¢ 4

~TA_




E A—% Y~ hoi— BifE
= ROTARY COVER GROUP




E.

*

n—4Yy— hss— Bk

ROTARY COVER GROUP

AmEs | 1- FES PR 5| =
NO. CODE NO. PARTS NAME 0'TY REMARKS
NAEE “
E- 28 9SW 1200 003 WASHER, spring 124 4
T KL = ‘
Hg——G20-0520-660 DIVIDER A /\%Z:a D= | A TVaV
FAL K -
29-1 G20 0521 000 DIVIDER B (L) 1
FoAL K-
29-2 G20 0522 000 DIVIDER B (R) 1
Tl )
29=3 6G20—0523-066 PIVIDER — L 3 | ATV v
j‘jzfzf _}*— 1/“;%} é ”
G 20—0524—000— T~D¥¥IQ@R— C—{tR) r
~zHA- FavEy Byl
30 G20 0526 000 ROD 2
F » b
31 9NT 0800 003 NUT M8 4
SEEES
32 9FW 0800 003 WASHER, plain M8 2
SRR )
33 9FW 1000 003 WASHER, plain M10 2
gy ¥y
34 9ST 3016 003 PIN, split 3px16 2
gy - VI
35 S80 0224 000 SHAFT, rotor (B) 1
Ker FYHZ
36 9BB 6206 000 BEARING, ball 2
ZF s V7
37 9RR 6200 005 RING, snap 1
FA N V-
38 00S 3062 1415 | SEAL, oil 1
Ea
39 9BT 0802 203 BOLT M8x22 4 5
SR
40 9SW 0800 003 WASHER, spring 8p 5
gl - wHYI oA
41 s80 0531 001 CASE, rotary receive shaft 1
FRT — & H
42 G20 0711 000 ARM, front wheel 1
AiRT — &
43 G20 0712 000 ARM, front wheel (R) 1
Bilw 7 — &
44 G20 0713 000 ARM, front wheel (L) 1
iR B
45)| G20 0714 000 | SHAFT, adjusting front wheel 2
= -yﬁ s b
46 9ONL 1800 003 NUT, lock M18 4
il ek
47 G20 0715 000 BAND, front wheel 2
Kb
48 9BT 4004 003 BOLT W1/2x40¢ 6
NFEEE
49 9SW 4000 003 WASHER, spring 1/2" 6
50 G20 0716 000 SCREW, adjusting front wheel 1

-18-




E =% = 75— BR
= ROTARY COVER GROUP




E n—%y— #/:5— Bk
= ROTARY COVER GROUP

REES | 1 - K& % B & ¥ = # =
NO. CODE NO. PARTS NAME 0'TY REMARKS
AGAN XFVrT
E- 51 9BB 0810 000 BEARING, thrust 1
F ey b YagArhb
52 S29 0360 020 JOINT 1
RSN H
53 9SP 0502 205 PIN, spring 5¢x22 1
AiERFAE -~ > Mo
54 G20 0717 001 HANDLE, adjusting front 1
N V7
55 G20 0722 000 SHAFT, handle 1
vy 75v7 =%}
56 RO1 0616 000 GRIP 1
VA Ry AR e
57 ROl 0617 000 RING, crip 1
AF S Y7
58 9RS 1200 005 RING, snap 1
Y7 B
59 G20 0718 002 SHAFT 1
FLorY vgb YagArh
60 529 0360 020 JOINT, rod change 1
2FY) s v
61 9SP 0502 205 PIN, spring 5¢x22 1
vaivh ax=
62 106 0434 000 BRIDGE, joint 1
Kb
63 9BT 0603 003 BOLT M6x30¢ 2
ny,7 JFobt
64 9NL 0600 003 NUT, lock M6 2
7Yy
65 9ST 1501 503 PIN, split 1.5px15 1
BT -2 BT -
66 580 0714 000 COLLAR, front wheel arm 2
R b
67 9BH 1207 075 BOLT 7T M12x70 ¢ 2
F » b
68 9NT 1200 003 NUT Mi2 2
RRESE
69 9SW 1200 003 WASHER, spring $12 2
SEE &
70 9FW 1200 003 WASHER, plain $12 4
BUERARE > P v
1 | G20 0723 g0p | TEESIF 1
Y2 =y T
72 9GN 0600 000 NIPPLE, grease 1
R b
73 9BT 0601 203 BOLT M6x12¢ 13
SR e
74 9SW 0600 003 WASHER, spring $6 13
BT v
75 G20 0719 000 ASS'Y FRONT, wheel 1
R - KX
76 S78 1261 000 BOSS, wheel (300-8F) 2
4
77 S68 0416 000 WASHER 4

-20-

p===| g



E no—44Yy— h~— BiiE
= ROTARY COVER GROUP




E.

n—%1Y— A— Bk :
ROTARY COVER GROUP

£
RHES - rFr&ES :i4 & & i ¥ B % z
NO. CODE NO. PARTS NAME 0'TY REMARKS
vy
E- 78 9ST 0303 000 PIN, split 2
A4 ¥ e
79 C25 0030 008 TIRE ? 07 2
Iz
80 9BT 0802 003 BOLT M8x204¢ 8
7+ w b
81 9NT 0800 003 NUT M8 8
AL
82 9SW 0800 003 WASHER, spring 8¢ 8

_22.




o

)

2
"
5 O
| &
a2
1O
o

F.

THEITE

4 b I RE R

_TEL 048-771-1181

S
K4

BERENTE




F n—%— Bk
= ROTOR GROUP

REES 4 — F & 5 i i & N ¥ B i k-2
NO. CODE NO PARTS NAME 0'TY REMARKS
~r2—~- N4
F- 1 G20 0540 001 DRUM, hummer 1
N - FAT
2 S41+0615-006- KNIFE, hummer A 30
b oL
3 S41 1841 000 KNIFE, hummer { C 12
RIYR yxA b
4 S41 1717 000 BALANCE WEIGHT 6
NS = FAT
5 S80 1561 000 KNIFE, hummer D 6
=Y g
6 S41 0616 000 PIN 27
VANYOF ¥y BT -~
7 S41 0617 000 COLLAR, blade set pin 27
2SN vy
8 9SP 0402 005 PIN, spring $4x20 27
Foa &y Frt
9 M40 0502 000 SET BOLT, drum 2
) a2y,7 JF b
10 ONL 1000 003 NUT, lock M10 2
R b
11 9BT 0802 003 BOLT M8x20 ¢ 2
Rz wvxg b ()
12 S41 0614 060 WEIGHT, brance 2
DI ) AT N IR A
13 G20 0533 002 PLATE 2
gy Yy AT -
i4 S41 0717 000 STAY, blade 4
YyuEysS pYvsy RF- B '
15 G20 0534 000 STAY, blade B 4
/711_77 )2 (3EF)
16 | Mp=0104000 | — 3 G20 oewb oo 6
Ao b '
17 9BT 0801 603 BOLT M8x16 ¢ 20
NEREE
18 9SW 0800 003 WASHER, spring 8¢ 20
F vk
19 9NT 0800 003 NUT M8 8
R b
20 9BH 0601 473 BOLT (7T) M6x14 ¢ 12
F b
21 9NT 0600 003 NUT M6 20
SREE
22 9SW 0600 003 WASHER, spring 64 20
75y
23 G20 0541 000 FRANGE 2
FZa oS-
24 G20 0542 000 COVER, drum 1
NT A Aot
25 G20 0543 000 COVER, drum 1
‘)}1/:\5]) 3
26 S41 0716 000 BLADE 4
R Iv b
27 9BT 0601 203 BOLT M6x12¢ 8

-24.




Ny FH o arbo—iE
G- HANDLE & CONTROL GROUP

S
ol

VLN H
~
[$2]
W \]]QE*H:E# e e
w
[@)]

S¥)

NN N s

&~

L



G NYFML - arvin=ib BH{%
= HANDLE & CONTROL GROUP

RiES | 1- FES s & & % wom| W =
NO. CODE NO. PARTS NAME O'TYI REMARKS
N Nov
G- 1 G20 0611 000 HANDLE 1
NN S O
2 G20 0612 000 CHASSIS, handle 1
AN
3 9BT 1002 503 BOLT M10x35¢ 4
SR
4 9SW 1000 003 | WASHER, spring 109 4
Kb
5 9BT 1217 063 BOLT M12x170¢ 1
SEEEG
6 9FW 1200 003 WASHER, plain M12 1
A .
7 9SW 1200 003 WASHER, spring 124 1
A~ NNETZT T
8 M77 0617 000 CLAM, adjusting handle 1
N N :--‘3F‘u
9 106 0420 000 GRIP, handle 2
A=V b A A
10 M91 0615 001 COVER A, front 1
< WFF NI
11 9CD 0501 213 @ SCREW M5x12 ¢ 2
TemgVa Tw¥e
12 9FW 0500 023 WASHER 5¢ 2
7Y w7
13 M25 0420 000 GRIP 1
— 3;:::/‘7 VoS —
14 115 0912 000 LEVER, change 1
Fory Bl
15 G20 0911 000 ROD, change 1
N
16 9BT 0603 003 BOLT M6x30 ¢ 1
+ v b
17 9NL 0600 003 NUT 2
FavY vS= FIEL
18 115 0915 000 SUPPORT, change lever 1
Fov b ,
19 9BT 0603 503 BOLT M6x35 ¢ 2
F v b
20 9NP 0600 043 NUT 2
f’;—_y“/' 7w N
21 M74 0916 000 ROD, change 1
Fery T
22 M74 0917 000 ARM, change 1
. F vy Voi- EFYAX
23 | M08 0921 000 RETURN SPRING, change lever 1
2F S VT
24 9RS 2000 005 RING, snap S-20 1
A b
25 9BT 0801 603 BOLT M8x16¢ 2
o3k EE g
26 9SW 0800 003 WASHER, spring 8¢ 2
SPREG I~
27 OFW 1200 003 WASHER, plain M12 1

-26-




G NyFIL « aybo—iER
« HANDLE & CONTROL GROUP

AANANGE
~
[$2]
N « N BHEER S )

-



G A FL - arbta-ib [£3RER
« HANDLE & CONTROL GROUP

=8 & & L B = % B
PARTS NAME 0'TY REMARKS

7Yy ey
9sT 0301 PIN, split 3px18¢4
‘7"::.7‘7 Kol R
29 115 0913 000 BOX, change
7‘::-‘/“) <-27 R
30 115 0916 000 MARK, change
F Y <=~-27 L
31 115 0917 000 MARK, change
FRIAFY
32 9CR 0601 003 SCREW M6x10 ¢
~ e
33 9SW 0600 023 WASHER 69
5vyavr v2i— R
34 Ss41 0818 001 LEVER, tension
Fuv gy voii- L
35 S41 0833 001 LEVER, tension
SRR Y
36 MO8 1016 000 PIN, clevis
72 =
37 9ST 0151 503 PIN, split 1.54x15¢
gy
38 9ST 0302 003 PIN, split 3px20¢
SR )
39 M99 0816 000 WASHER, plain
Fvy gy vy ay
40 M13 1754 000 SPRING, stretch tension
Frva¥y 9AXT a4 b
41 M13 0825 000 JOINT, tension wire
VANYACAD
42 M25 0420 000 GRIP
7Y w7 (TH)
43 M25 0421 000 GRIP
Fry gy AT
44 G20 6822 000 WIRE, tension
og3 2L .
b
(A}
45 M0O7 0835 000 i?FTa; Q c }%}REDVG‘
7 v vy — ; / b
s6 (Bhaz1134006- | LEVER, clutch Ci4 6063000
Seyl- | ya v 29 9F TAT-
47 | G20 1011 000 | WIRE, side clutch Gro Lot 002
oy b VoS- (X—E‘-ﬂ%ur«ﬁ)
48 E32-0258-0068- LEVER, throttle
Ra o, b TAX -
49 G20 1311 000 WIRE, throttle




H Iy « RLE A= o Friar BEE
]

ENGINE & BELT COVER - TENSION GROUP

-29-



}{ Ty o NIE Bs— e 5 a v BR
|

ENGINE & BELT COVER - TENSION GROUP

RLES a - rES B £ £ R ¥ B i3] B
NO. CODE NO. PARTS NAME 0'TY REMARKS
TSy T ¥
H- 1 G910L-30 ENGINE ASS'Y G910L-30 1
A b
2 9BT 1004 503 BOLT M10x45¢ 4
: F v b
a, 3 9NT 1000 003 NUT M10 4
TR & .
| 4 9FW 1000 003 WASHER, plain 104 8
B S S
5 9SW 1000 003 WASHER, spring 104 4
TyyYy N-3R
6 G20 0421 000 BASE, engine 1
e — TUV—A
7 G20 0411 001 FRAME, chassis 1
“a sl
- 8 9BT 1002 503 BOLT M10x25¢ 6
Fw b
9 9NT 1000 003 NUT M10 6
RRPES
10 9SW 1000 003 WASHER, spring 106 6
R b
11 9BH 0806 573 BOLT (7T) M8x654 6
7 v b
12 9NT 0800 003 NUT M8 6
NREE
13 9SW 0800 003 WASHER, spring 8¢ 6
kv S-1) -
14 G20 0811 000 PULLEY, main 1
“/1“/‘.; ;"\’_
15 9KY 0504 500 KEY, main shaft 5x45 1
I 7 - - FFT FHF
}’ 16 M08 0830 000 WASHER, pulley fitting 1
|
- R
K{d 17 9BT 0801 603 BOLT M8x16¢ 2
' SR .
|( 18 9SW 0800 003 WASHER, spring 8¢ 3
vy TV -
| 19 G20 0812 000 PULLEY, engine 1
.} V~n b
20 9VB 0510 003 "' BELT LB-51 1
Vb
21 9VB 0640 003 "y BELT LB-64 2
VvV~ b
22 9VA 0320 003 ny'r BELT LA-32 1
~nh AP
23 M23 0859 000 STOPPER, belt 1
ﬁ"f/“/ 37 7"'1* ?7‘
24 G20 0816 000 SUPPORT, tension arm 1
Sy gy Tea(YVyavav)
25 G20 0817 000 ARM, tension 1
Frvay F-U-
26 M66 0825 000 PULLEY, tension (BS) 1
ZF S VT
27 9RS 1200 005 SNAP RING S-12 1

-30-




Fl Iy o NI hei— o Frioar B
« ENGINE & BELT COVER -+ TENSION GROUP

-31-



H.

Ty o NILph hHis— « Fu

ENGINE & BELT COVER -

>ar Bk
TENSION GROUP

REES A, - F & 8 i ) £ R H B 1% e

NO. €0DE NO. PARTS NAME 0'TY REMARKS

TV gy T-=a(r~r=e- =3y)
H- 28 G20 0818 000 ARM, tension- 1

Frv gy an

29 MO8 0817 001 ROLLER, tension B-W 1
TrVay T-—h a7}

30 S80 0816 000 SHAFT, tension arm 1
O I A 4

31 9SP 0502 205 PIN, spirng S5¢x224 1
TV ey TAY - Tk

32 G20 0831 000 SUPPORT, tension wire 1
/\",r‘j'

33 G20 0837 000 PIPE 2
A

34 9BT 0804 003 BOLT M8x40 ¢ 3
F oy kb

35 ONT 0800 003 NUT M8 3
S B

36 9SW 0800 003 WASHER, spring 84 3
“nb AT Y vy

37 G20 0814 001 BRACKET, belt stopper 1
R b

38 9BT 0801 603 BOLT M8x16 ¢ 6
~nuh oGPz (vx)

39 G20 0820 000 STOPPER, belt (upper) 1
b FYx (&)

40 G20 0821 000 STOPPER, belt (lower) 1
FEES

41 9FW 0800 003 WASHER, plain 8¢ 8
23 R & )

42 9SW 0800 003 WASHER, spring 8¢ 13
«}V}\ FHz(~r<—- 3v

43 S80 0822 000 STOPPER, belt (hammer) 1
~o b H o8 —

44 G20 0815 000 COVER, belt 1
27

45 M26 0833 000 KNOB 4
2Ty HeS-

46 G20 0830 000 COVER 1
A b

47 9BT 0802 503 BOLT M8x25¢ 2
TV AN YD S RF -

48 G20 0834 000 STAY 1
Ao b

49 9BT 0802 203 BOLT M8x22¢ 1
F o8 —

50 G20 0835 000 COVER 1
Ko b

51 9BT 0601 363 BOLT M6x13¢ 2
P

52 SNT 0600 003 NUT M6 2
SRS

53 9SW 0600 003 WASHER, spring 6¢ 5
FEE&

54 9FW 0600 003 WASHER, plain 69 5

~-32- (




H Tyy o R Hi— o Frioar BE
| ]

ENGINE & BELT COVER - TENSION GROUP

-33-



H Sy e R H— o Frioar BE
@ G NE & BELT COVER . TENSION GROUP
BREES I - F&F & fn & i ¥ E ] B
NO. TODE NO. PARTS NAME 0'TY REMARKS
A b
H- 55 9BT 0801 603 BOLT M8x16 ¢ 2
FRAR Y
56 9CR 0601 603 ® SCREW M6x16 ¢ 3
L #hr7
57 G20 0836 000 ARM 1
RXNVE HN - =y
58 G20 1411 000 MARK, belt cover 1
Kb
59 9BT 0802 003 BOLT M8x20¢ 3
ANRYF KR
60 9BK 0801 653 BOLT, with washer M8x16¢ 1
T v¥ -
61 FA24135 WASHER 1 E RSP
;\:..
W405B07045 KEY 1

62

-34-




| ary Ly ry— B
OIL CYLINDER GROUP

Sl



I ary yyry¥y— B@iEk
= OIL CYLINDER GROUP

RHES a1 - k&S i [ & B ¥ B & 3
NO. €0DE NO. PARTS NAME 0'TY REMARKS
A I T .
I-1 G20 0414 000 OIL CYLINDER ASS' 1
Ny = Ty
2 G20 0415 000 PACKAGE, ASS'Y 1 +7 97 .
g - NfRBrY k=X {3‘{.
3 G20 0416 000 HOSE 1 (o5 0
Za - AfBrry k-=X W
4 | G20 0417 000 | HOSE 1| grangeet |
YY) IR MYy Ey totol3 4]
5 G20 0420 000 PIN, installation cylinder 2 /
)
6 9ST 0302 003 PIN, split 36x20¢ 4
7=
7 S90 0306 000 PULLEY A-70 1
RAMARY
8 9BT 0601 075 SCREW, hex. socket M6x10¢ 1
FUYHLT oS-
9 S90 0305 000 LEVER, change 1
A4
10 M25 0420 000 GRIP 1
a2.,2 Fyub
11 9NL 1000 003 NUT, lock M10 1
R b
12 9BT 0802 203 BOLT M8x22¢ 4
TG
13 9FW 0800 003 WASHER, plain 4
o3 EEG
14 9SW 0800 003 WASHER, spring 4

-36-




EuR RAMR
WHEEL GROUP

J.

s



J e Bk
= WHEEL GROUP

BRES | I® 2

BHES | 2 — F % % wm & & % B
NO. " CODE NO. ° PARTS NAME Q'TY |ORIGINAL NO  REMARKS
hA = Fa—7 |
J- 1 | M161113 000 TUBE, wheel 2 |M16-1113
HA A b
2 | 9BT 4004 003 BOLT, 1/2"x40.4 2 |MBt-4040
AR ¥ F R
3 | 9SW4000 003 WASHER, spring 1/2''g 2 | MSW-4000
s BV () !
4 | M36 3113000 PIN, axle (S) 4 |M36-3113
] * = '/. (5133
5 106 0346 000 PIN, spring (M 4 160346 | :
F L )Y -
6 | c2500400070 | T1RE A92% @3 1 |TY-4.00-7
PN /1,‘)/ €
7 | 250040 0071 | TIRE Ass'y (R% 1 | TY-4.00-7
R~ EA |
8 | M581112 000 BOSS, wheel 2 |M58-1112 |
A b |
9 | 9BT 0802 003 BOLT, M8x20 £ 8 |MBt-0820
e i3
10 | 9SW0800 003 WASHER sprlng 8¢ 8 | MSW-0800
o 8
11 | 9NT 0800 000 T, M8 8 |MNt-0800 |
vy BV
12 | M261111 000 PIN, axle 2 |M26-1111 |
A x €Y () | |
13 | 1060346 000 PIN, spring (M) 2 160346 l

-38-



K HR&S - LAME
= ACCESSORY PARTS & TOOL GROUP

-39-



K.

+

tE& « TARME

ACCESSORY PARTS & TOOL GROUP

RHEES 3 - F &S & & £ £ H B 7 &
NO. CODE NO. PARTS NAME 0'TY REMARKS
ey 2 RS
K- 1 M40 4411 000 SPANNER, box 13x17 270¢ 1
KOz
2 9TL 2700 000 SPANNER 27 1
RN
3 9TL 1301 700 SPANNER 13x17 1
ZNF
4 9TL 1902 100 SPANNER 19x21 1
AF) s ¥y X%
5 5§41 1511 000 PUNCH, spring pin 1
Yyl
6 M26 1114 000 PIN, axle 2
/Q;‘r\t“y
7 106 0346 000 PIN, spring 2
NZa 2y b Kb
8 M40 0502 000 SET BOLT, drum 1
Uyﬁ Al
9 ONL 1000 003 NUT, 1lock 1
N e e e
10 MANUAL BOOK, chassis 1
Ny — FAT
11 S41 0615 000 KNIFE (A), hummer 2
Ny — FAT
12 541 1841 000 KNIFE (C), hummber 2
YAMYY S €y
13 S41 0616 000 PIN 1
YAN)YS Ky hF -
14 S41 0617 000 COLLAR 1
RS s v
15 9SP 0402 000 PIN, spring 44x204 1
Ky X RoAF
16 9TL 1902 102 SPANNER, box 19x21 1
SIR Iy KR =
17 9TL 6019 005 @ BAR, box 1
x v KR S
18 MANUAL BOOK, engine 1
avys Jonm
19 BAG, tool 1

-40-




@ OIS BEBHR RS H

T B4 —6 0196(54)3782
3020 — 1 ®02365(4)0681

1
&

KM itb —3 — 16 80543649454

XA TA0-38 WURKRPEEBBUHE AR — 3 BOHATE6172
BERRNUDRFBE 1T B23—18 B0899(73)2325
BEHEEMHMEERFAP6M — 1 10925016160

ARREBEEZETROAB N 3— 1 =14 B0726(64)1621

S e b 06 g BB g R B
E e RN

.S THI-6 RERNSHM S KK/ — 1 0583930041

&M%mmmmwmmw%m S
[ap N wn e e Ner>NerNeres e sle s e o aWEE LO ™~ O
IF IF IF IF IF IF IF IF BF IF E B IF I FF I E
% 5 i i i S S M N ) s E R
R AR 2 2 T 5
.$ﬂ§§gggg§§mm§3§mﬁ
nma;mgﬁﬁ%xm%m&aw»m
KRN IR BB ERRBEIGKO R






